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TEST REPORT (Electronic version)

VERIFICATION WEBSITE: www.gttc.net.cn
VERIFICATION CODE: LJRL-4172-14

No:200048009 ISSUE DATE:2020-03-21

APPLICANT: GUANGDONG DAIWEISIMEI TECHNOLOGY CO.,LTD
ADDRESS : NO. 18, XIAHENG ROAD, SHA CHONG, LISHUI TOWN, NANHAI DISTRICT, FOSHAN CITY

APPLICANT PROVIDED SAMPLE DESCRIPTION:

THIRTY (30) PIECES OF KN95 SELF-PRIMING FILTER TYPE ANTI-PARTICLE RESPIRATOR
BRAND: LANSHIORM

STYLE NO. : 2626-1

COLOUR: WHITE

MATERTALS: NON-WOVEN FABRIC , NANO MELT-BLOWN NON-WOVEN FABRIC

SIZE: 14. 5cm*9. 5cm

MANUFACTURE’ S NAME: GUANGDONG DAIWEISIMEI TECHNOLOGY CO.,LTD

DATE RECEIVED/DATE TEST STARTED: 2020-03-21

CONCLUSION:

FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER M
INSPIRATORY RESISTANCE M
EXPIRATORY RESISTANCE M

NOTE: “M” -MEET THE STANDARD'S REQUIREMENT “F” -FAIL TO MEET THE STANDARD'S REQUIREMENT
“——" -NO COMMENT
REMARK :
THIS REPORT IS THE ENGLISH TRANSLATION VERSION OF THE REPORT 200041306.
ALL THE TESTED ITEMS ARE TESTED UNDER THE STANDARD CONDITION (EXCEPT FOR INDICATION).
COPIES OF THE REPORT ARE VALID ONLY RE-STAMPED.
THE EXPERIMENT WAS CARRIED OUT AT No. 1, ZHUJIANG ROAD, PANYU DISTRICT, GUANGZHOU, GUANGDONG, P.R.CHINA.

APPROVED BY : —5]3 % 1A
ZiShan Guo SENTOR ENGINEER
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FILTRATION EFFICIENCY TO NaCl PARTICULATE MATTER
(GB 2626-2006 6.3, AIR FLOW:85L/min, AEROSOL:NaCl, AEROSOL. CONCERTRATION: 15mg/ m?,

TEMP:24. 1°C, RH:38. 2%)

FILTRATION EFFICIENCY (%) :
UNTREATED SAMPLE

18 97.82

28 98.15

3% 96.73

48 98.45

58 98.13

6% 97. 26

78 97.31

88 97.38

98 97.50

108 97.71
CONDITIONING TREATED
1% 96.80

28 97.81

38 97.01

18 96. 54

58 98.01

REQUIREMENT

FILTRATION EFFICIENCY (%) :
=95.0

(KN95)

(GB 2626-2006)

INSPIRATORY RESISTANCE (Pa)
(GB 2626-2006 6.5, HEAD SIZE: MEDIUM)

UNTREATED SAMPLE:

1% 116. 2

28 120. 1

PRETREATMENT  SAMPLE:
1% 128. 1

28 119.6

REQUIREMENT
<350
(GB 2626-2006)

EXPIRATORY RESISTANCE (Pa)
(GB 2626-2006 6.6, HEAD SIZE: MEDIUM)

UNTREATED SAMPLE:

1# 95.0

28 97.8

PRETREATMENT ~ SAMPLE:
1% 98.7

28 96.5

REQUIREMENT
=250
(GB 2626-2006)
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